7777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777

14 13 12 11 10 9 8 J7 5 4 3 2 1
BILL OF MATERIAL BILL OF MATERIAL
QTY. DESCRIPTION SUPPLIER ESTM. COST ITEM NO. QTY. DESCRIPTION SUPPLIER ESTM. COST ITEM NO.
« R5 15  |MOTOR CABLE CLIP 3D PRINTED PART $0 52 % 2 |V-Slot 20x80 Linear Rail - 250mm OPENBUILDS $6 1 «
R5 5  |RELAY WIRE COVER 3D PRINTED PART $0 53 % 3 |V-Slot 20x80 Linear Rail - 1500mm OPENBUILDS $32 2
R5 1 4 POLE BARRIER STRIP T.B.D. $4 54 % 2 |V-Slot 20x80 Linear Rail - 500mm OPENBUILDS $11 3
R5 1 8 POLE BARRIER STRIP T.B.D. $4 55 * 1 V-Slot 20x80 Linear Rail - 250mm CUT TO 120mm OPENBUILDS $6 4
* 2 V-Slot 20x80 Linear Rail - 250mm CUT TO 60mm OPENBUILDS $3 5
J * 2 V-Slot 20x60 Linear Rail - 250mm CUT TO 120mm OPENBUILDS $2.75 6 J
* 1 GANTRY PLATE SUB ASSEMBLY OPENBUILDS $41.12 7
* 1 C-Beam Linear Actuator Bundle - 250mm OPENBUILDS $100 8
1 SPINDLE MOUNT OFFSET PLATE,0.50 X 3.00 X 5.13 - MILLED PART MILLED PART $8 9
2  [SIDE PLATE,0.125 X 9.65 X 20.47 - MILLED PART MILLED PART $15 10
2 |ALUMINUM BAR,0.125 IN. THK X 0.75 IN. X 80mm LONG MILLED PART $1 11
| 2 |ALUMINUM BAR,0.125 IN. THK X 0.75 IN. X 120mm LONG MILLED PART $1 12 |
2 |ALUMINUM BAR,0.25 IN. THK X 2.50 IN. X 120mm LONG MILLED PART $3 13
2 |ALUMINUM BAR,0.25 IN. THK X 2.50 IN. X 60mm LONG MILLED PART $2 14
124  |CAST CORNER BRACKET AMAZON $1.50 15
1 DEWALT 611 T.B.D. $120 16
1 TAIL STOCK (INCLUDED WITH ROTARY AXIS) AMAZON (SEE ROTARY) 17
H 1 ROTARY AXIS - 100mm - 3 JAW AMAZON $330 18 H
* 2 Router/Spindle Mount OPENBUILDS $32 19
* 1 MOTOR MOUNT,NEMA 17 AND 23 INVENTABLES $10 20
2 [2690z STEPPER MOTOR AMAZON $35 21
2 |SMOOTH IDLER PULLEY OPENBUILDS $5.50 22
. 1 3GT (GT2-3M) Timing Pulley - 20 Tooth - .250" Bore - 9mm Belt OPENBUILDS $7 23 .
2 |9MM 3GT3 BELT END CLIPS DBP $10 24
2 |M5 CLAMPING LEVER HANDLE VARIES $3 25
2 |[TBOLT, M5-.8 X 16mm VARIES $0.35 26
2  |SCREW,BUTTON HD CAP,M5-0.8 X 8 T.B.D. $0.10 27
282  |SCREW,BUTTON HD CAP,M5-0.8 X 10 T.B.D. $0.10 28
F b 2  |SCREW,BUTTON HD CAP,M5-0.8 X 12 T.B.D. $0.13 29 F
* 8 Low Profile Screw M5 x 12 (SKU 2190-pack) OPENBUILDS $0.15 30
1 SCREW,BUTTON HD CAP,M5-0.8 X 14 T.B.D. $0.13 31
8  |SCREW,SOCKET HEAD,M5-.8 X 14 T.B.D. $0.25 32
8  |SCREW,SOCKET HEAD,M5-.8 X 16 T.B.D. $0.25 33
8  |SCREW,SOCKET HEAD,M5-.8 X 20 T.B.D. $0.25 34
E 6  |SCREW,SOCKET HEAD,M5-.8 X 25 T.B.D. $0.25 35 E
! 8  |SCREW,SOCKET HEAD,M5-.8 X 30 T.B.D. $0.20 36
1 SCREW,BUTTON HD CAP,M5-0.8 X 30 T.B.D. $0.20 37
9  |WASHER,FLAT,M5 T.B.D. $0.05 38
* 2 Precision Shim - 10x5x1mm (SKU 5) OPENBUILDS $0.30 39
313 |WASHER,LOCK,REGULAR,M5 T.B.D. $0.08 40
° 300  |M5TNUT T.B.D. $0.20 41 P
8  |NUT,LOCK,M5 X 0.8 T.B.D. $0.10 42
1 UPPER DRAG CHAIN BRACKET MILLED PART $1 43
1 LOWER DRAG CHAIN BRACKET MILLED PART $1 44
[2(75'24_2?] R3 2 |V-Slot 20x40 Linear Rail - 1500mm CUT TO 1300mm OPENBUILDS $21 45
c R3 3 |[20mm X 15mm DRAG CHAIN - 1000mm LENGTH T.B.D. $13 46 c
. 377 (52000 R3 1 UPPER DRAG CHAIN CABLE GUIDE MILLED PART $2 47
[151.81] 41870 APPROX. MAX. R3 1 UPPER DRAG CHAIN CABLE GUIDE OFFSET BRACKET MILLED PART $1 48
[1063.50] t ® R3 4  |SCREW,SOCKET HEAD FLAT M4-0.7 X 16 T.B.D. $0.12 49
$6.625 R3 4 NUT,LOCK,M4 T.B.D. $0.10 50
) ) [168.28]
WORK ~ R4 3 |DRAG CHAIN SUPPORT BRACKET MILLED PART $1 51
5 CLEARANCE 5
3 — % = OPENBUILDS OR INVENTABLES PROPRIETARY ITEMS. ALL OTHER ITEMS CAN BE SOURCED FROM MULTIPLE PLACES.
R3 =ITEMS ADDED REV 03
B — @ o9 ! R4 =ITEMS ADDED REV 04
[ 15591'2_1265] R5 =ITEMS ADDED REV 05 ) .
0 843 DESIGNS.BY w2 ]
[250.00] P h I I = -
A \ .com| B e | A
REV 05 - ROTARY DEMON CNC ©&| DESIGNED BY PHIL JOHNSON | TOTAL WEIGHT = 78.31
14 13 12 11 10 9 8 T 5 4 3 2 1



7777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777

3 14 13 12 11 10 ‘ 9 ‘ 8 7 6 ‘ 5 4 2 1
K 4 T NUTS PER GROOVE THIS SIDE MA'N L BASE FRAME ASSEMBLY K
0000 R e e IR I
1 50.80
; (45) (s1)(28)40)(a1)  (41)(40)(28) A
3 ? 4 T NUTS PER GROOVE THIS SIDE
i o
i alicllcilE sliElielle
- 4{ |
1 4.071
| [103.40]
| UPRIGHT
¥ |
H H
3 NEED T0 BE MOVED TO THE RIGHT
3 TO ACCESS 4 OF THE CORNER ADJUST THIS RAIL FRONT TO BACK TO CENTER ROTARY AND THE SPINDLE.
: BRACKET SCREWS. THE LEFT ROTARY PLATFORM WILL NEED TO BE MOVED TO THE RIGHT TO
3 ACCESS 4 OF THE CORNER BRACKET SCREWS.
G G
F <F
§ SECTION B-B SECTION K-K
; (3) SCALE 1: 2 SCALE 1: 2
|
i E 5T NUTS PER GROOVE THIS SIDE 5T NUTS PER GROOVE THIS SIDE\ ! E
4 T NUTS IN TOP AND BOTTOM GROOVE THIS SIDE B 4 T NUTS IN TOP AND BOTTOM GROOVE THIS SIDE 28
olfellelle! / i \ fellelielfe _ °
E — 7 ]
3 0 X 2
_ _ - _ = 40
; ! BBl B : RIEIEIE !
e ox XA T T C
4 T NUTS IN TOP AND BOTTOM GROOVE THIS SIDE 4 TNUTS IN TOP AND BOTTOM GROOVE THIS SIDE
; 12.000 12.000 !
i —— =
i —— . T GENTER ROTARY ~ TYPICAL CORNER BRACKET
5 R — . SECTION A-A -
i 200 RIEE—— K== I SCALE 2 : 1
i " T ... — i Hallalal O
! 0:0::llg=————————————————p—————————— ® G :0:0:0:
(G '
i NEED TO BE MOVED T0 THE RIGHT | 4,001 DESIGNS BY [E]=[a]
EgﬁngEngéR%\FNTSHE CORNER @ NOTE: HALF OF THE CORNER BRACKETS COULD BE OMITTED TO SAVE ON COST, L A [103.90] P h I I F%
A ' 4 CORNER BRACKETS PER END INSTEAD OF 8. com [=lrs o2 A
REV 05 - ROTARY DEMON CNC 6| DESIGNED BY PHIL JOHNSON | TOTAL WEIGHT = 78.31
14 13 12 11 10 9 8 7 6 ‘ 5 ‘ 4 2 ‘ 1



7777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777

K K
SPINDLE CORD DRAG CHAIN
e
HOLES THIS LEG FOR ZIP TIES J,/
KEEP SPINDLE POWER CORD SIDE PLATE HIDDEN
@@ SEPARATE FROM MOTOR CABLES (ITEM 10) DRILL AND TAP M5
/ @ OR USE SELF TAPPING
a i SCREWS.
J @@ X AND Z AXIS MOTOR CABLE DRAG CHAIN {‘ ‘ J
TAKE THE THIRD LENGTH OF DRAG CHAIN
AND ADD HALF TO EACH TO MAKE 2X a
APPROXIMATELY 1500mm LONG DRAG CHAINS. @,
THERE MAY BE AN ODD NUMBER OF LINKS
@ SO YOU MAY HAVE TO DISCARD ONE LINK. !
| O \. Il |l@ © |
©
' A
&‘ \W\ (2) () () X AND Z AXIS MOTOR CABLE DRAG CHAIN DDC
e ~ @@@ &_\@
) L
: REAR VIEW OF UPPER DRAG CHAIN ASSEMBLY REAR VIEW OF LOWER DRAG CHAIN ASSEMBLY !
DETAIL C
SCALE2:3
|
G G
q e . b
2 ] |6 n
b
F D < F
© & O |73
21
(12 PLACES PER SIDE)
e | (41)(40)(28) - e
. ~C
Y
19 P
19 “l
D | ) D
e ]
" o
q - YOU COULD ALSO USE A STRAIGHT
o BAR FROM THE TOP OF THE SIDE
RAILS TO THE BOTTOM FRONT AT
2 | & & e || 2 AN ANGLE.
C q C
11 36 ] 40 | 41
: 000
q
alle allG
i . M - \ \ B
) (=)
DESIGNS BY  [a]y2 [a]
ool iy
: ) Phil =& .
.com (=l o
REV 05 - ROTARY DEMON CNC 6| DESIGNED BY PHIL JOHNSON | TOTAL WEIGHT = 78.31
14 13 12 11 10 9 7 ‘ 6 5 4 ‘ 3 2 ‘ 1



B U

3 14 TL 7 ‘ 6 ‘ 5 4 3 2 1 ;
) :d G<—| K E
J \ f DY @ J
; : [ » s
: | 5
@ | 22
g D 42
| -
H P i
(41)40)(2s)
DETAIL D DETAILF_ G-
SCALE 2 : 3 DETAIL E '
G SCALE 2:3 G
. SECTION G-G .
J—=— SCALE 1: 1
; /P .
T T ~._ // / i
. ~ -« N\ |
// 3l e \\\ . Il \ J oo
i / \ 7 \ “ i
DR | |- | : ° | DETAIL H -
i ; ' : ] SCALE 2: 3
\\ o 2l : e (] g ,/I i
~ g re \x\ SIDE BY SIDE 15X20
i t | a
i q \ ONE FOR SPINDLE |
c 53 ) AS NEEDED N\ J/ (APPROX. 3,000MM)— c
x ST
a H—
B Lz : | .
oo | /[ | O | |
e e & SSEC%TJCE”): J-1J DESIGNS BY [jz2:H]
3 ) e i |
A @ AS NEEDED BACK VIEW P hclonl1 % Paa | A
‘ REV 05 - ROTARY DEMON CNC &| DESIGNED BY PHIL JOHNSON .TOTAL WEIGHT = 75.218
14 13 ‘ 12 11 10 ‘ 9 T 7 6 5 4 ‘ 3 ‘ 2 ‘ 1



B U

053] SIDE PLATE
(STEP, STL, & DXF FILE INCLUDED)

; SPINDLE MOUNT OFFSET PLATE ITEM 10 ;
g (STEP, STL, & DXF FILE INCLUDED) .
* ITEM 9 '

DESIGNS BY [m]32 =]

A Phil 5.

.com OF: 8

REV 05 - ROTARY DEMON CNC & | DESIGNED BY PHIL JOHNSON | TOTAL WEIGHT = 1.82
14 13 12 11 10 9 8 T 7 6 5 4 3 2 ‘ 1

» <
3.000 |

- [76.20] ™ | 1.575 (VIRTUAL SHARP) |

~ ™ [40.00] |

J 1181 | J i
394 1.575 | 304 500 [30207]50 :
[10.00] [40.00] [10.00] ™ [1270] [~ 1 o 05 = 500 :
i 394 [12.70] |
i —= [ﬂﬁ] —~ 1.122 .063 [10.00] _¢ \‘ |
- [28.50] = & [159] — "7 ‘ ps |
| A A 319 | ﬁ | i
} 713 [8';01 ; 3.150 |
[18.10] \ 909 ' | (80.00] :

[23.09] - |

i b I e ' 1 :

394 | N Y N | S~ R17 T : T |

[10.00] | I 5.00] ] |

’ | 1 4N | 3.150 oo
L/ e [;3?2] I N 80.00] :

787 226 TYP | . 1.188 Y 1

[20.00] [5.75] : [30.16] \ Y :

‘ | N N 3150
3 394 N AN v~ N e [80.00] .
G [10.00] T = c
3 D N e R ' i .
RNV NV [2-18] 20472 ] i '

% T [520.00] |

5.125 | |

[130.18] ! ‘ | 3.150 |

1 319 | (80.00] .
[8.10] :
- ; ; ; ; f i X # o
} i - 125 |
s a2 T /2 T - oz ¢ aw :
KJ KJ Kj KJ . ____,.* “““ [86.00] i
@ .217 :
i | | | | 550 ' e :
: 1.250 |
E | | | | [31.75] [2'31_52] @.217[$.$g] THRU _
J— - R.500

I ®.375 A [12.70] |

1. [9.53] ] # & & :

500 - |

@ .217 o O ol ~O— —O— —q |

} . . . . [12.70] } — 5501 ! 5
D Y Y 787 || o L 787 D
3 $ 394 J [20.00] [20.00] |
‘ [10.00] 2.165 1.969 (VIRTUAL SHARP) |
—™1 [5500] [ ™| [50.00] [ |

394 1.969 1.969 |

AN e ro.oo] — ] ™ ™1 [50.00] ™ ™1 [5000] |

319 [3.59] ——HOLE PATTERN CAN VARY |

[6.10] S B . [5232] o HOLES DO NOT NEED TO BE PRECISE. :

c - 8T | et | o787 | B [245.00] - C
| [20.00] [20.00] [20.00] 475 |



B U

K K
J J
3.150 125 4.724
- o oan [80.00] oan = M T [3.48] — [120.00] _— L 105
& ™ [s00] [~ [25.00] T [2500] $ - [2-8§070] ol [l:gg] e [4116?;8] _ [3.18]
. R & .
w 750 . - - 750 . an - '
[19.05] % \/\ |/ L/ [19.05] % \J\ LW N\
Q.
- o o "
TYP TYP |
TAIL STOCK CLAMP PLATE
i ROTARY CLAMP PLATE
G (PART WILL VARY DEPENDING ON ROTARY) (PART WILL VARY DEPENDING ON TAIL STOCK) X
i ITEM 11 ITEM 12 ;
% F > aF i
— [;'53(7)3] 7 l
4.724 | 1.063
‘ [120.00] = ~ [2700]
: 394 R.118
™ [10.00] [ [3.00] |
3 591 1.181 1.181 1.181 250 - [62-221 |
E $ ™ [1500] [ [30.00] T [30.00] T [30.00] | — -  [6.35] & E
! 394 / | | | | \ A | ) 394 A
[10.00] e A~ [10.00]
i ¢ S S —
1.575 | | ! | J ! ‘ | 787
D [40.00] : / \ ; ; [20.00] D :
Y & o0 &
! \ ! | /Z R.188 TYP [2-(7)%70] i
3 [4.76] i
° 394 ®.217 4 PLACES 1.575 E;'_ZO%? C :
[10.00] ~ [5.50] — [40.00] = 4 PLACES
s \ '
TAIL STOCK CLAMP PLATE i
5 (STEP, STL, & DXF FILE INCLUDED) | -
‘ ITEM 13 BELT END PLATE i
; (STEP, STL, & DXF FILE INCLUDED) .
ITEM 14
DESIGNS BY [ajz&[a]
3 (7 ; i
A Phil 28 _.
REV 05 - ROTARY DEMON CNC & | DESIGNED BY PHIL JOHNSON .TOTAL WEIGHT = 0.3;8 :

14 13 12 11 10 9 8 T 7 6 5 4 3 2 ‘ 1



B U

K DOWN (90°) )
Eé-2355‘3 TYP. DOWN (90° ) :
3 | | i i | | I
; ey 4 ' B '
i S P —D— - :
% /) o o :
K 35.10] | b
i : 1.500 |
i [38.10] |
; - ?
i N A '
Y J - :
| 668 ! K ' / | :
T [eer] T 668 :
3 4.674 ™ [1e97] ™ |
i — [118.72] = |
3.549 |
i ~ [90.15] = |
H i -
I I ?
\\ 1.500 787 :
e = (38.10] = & [20.00] |
i [3.18] :
: A A |
| N
| 2X <[Z>-18]8 125 |
‘ . 4.76 [3.18] |
o - 2509 ;

! d :

‘ A N |
CF <F
3.000 |

Y e [145‘11-2758] 1.250 [76.20] :

A 1/ [31.75] :

E 1.250 Y T E i
3 [31.75] |/ |
& o / v :
P ’ [1'?1.3181] - D
3 R.250 TYP. |
\ /< ' [6-35] :
2X 438 :
i [11.11] I I R.250 TYP. :
| [6.35] |
3 78T |
© - 78 356 oo ©
356 [20.0] 2X @ .217 T | [e0s] [T 2X @ .217 |

™ 905 [ [5.50] & ; ; [5.50] |

¢ | | 315 / |

[8.00] |

s A :

L/ L/ |

B B
197 |

[5.00] |

* UPPER DRAG CHAIN BRACKET LOWER DRAG CHAIN BRACKET ?
; (DXF FILE INCLUDED) DESIGNS BY [y ;
3 (DXF FILE INCLUDED) TEM 44 Ph || % i
" ITEM 43 B e
‘ REV 05 - ROTARY DEMON CNC | DESIGNED BY PHIL JOHNSON | TOTAL WEIGHT = 0.08 |

14 13 12 ‘ 11 ‘ 10 9 8 T 7 6 5 ‘ 4 ‘ 3 2 ‘ 1



B U

K UP (90°) DOWN (90°) <
i
4 O O O 4B
N
| ke O O O i |
[38.10] Q Q
O O O SP, y
!
' \ O O Q/ -
‘ 2.381 . 1S T neerl T |
: B [66.47] = 9810) -z 3.799 o | i
- 787 | 356 | [96.50]
- [16556025] o b 217 [20.00] [9.05]
' [5.50] " 3.250
— [82.55] =
%\ R
H P - 053] — 6350] - | N N \ . H
‘ 250 - - o 125 1.59010 | | [20.00] :
. . = . 5. | |
16:35] 381] —  —| T T T [3.81] 518 [ ¢ ) l \\\ ¢
i /- )\ ‘
/4R /4R /AR /AR
\ <V < N k/\ L 125 |
} 1 |
E s DRAG CHAIN SUPPORT BRACKET e 3
i s (DXF FILE INCLUDED) i
[31.75] |TEM 51
| Y /4R /4R /AR /AR |
Fo I NN AN AANY. b
4.000
1.250 [101.60) 2X ¢.217 125
[31.75] [5.50] [3.18]
E 750 2X ©.188 1.000 E
‘ AN AN AN AN —  [19.05] | [4.76] —  [2540] |
NN NN CABLE GUIDE SIDE— _\
. ; } ‘
i 7/ N } >\ ) \ 39 i
; N NP ‘ i
° >
Y 1.250 1.750
[31.75] [44.45]
‘ ®.217
c [5.50] [1.2so] _— [.250] C ) < ) C
‘ = 31.75 = 6.35
:>\\‘ ,//z‘\ Y
‘ | |
\ R250 TYP DRAG CHAIN SIDE
‘ 750 [6.35] 3.000
; ; [19.05] = [76.20] -
B UPPER DRAG CHAIN CABLE GUIDE N ~ ' 5
i (DXF FILE INCLUDED) U U i
ITEM 47 . . UPPER DRAG CHAIN CABLE GUIDE OFFSET BRACKET
| | (DXF FILE INCLUDED)
% I-r15"\n ‘li; [)EEH(;NSSEVY [m]32 =] i
: T : |
A /&R.%O TYP Ph I I % ool A
i [6.35] .com d OF: 8 |
1 REV 05 - ROTARY DEMON CNC 3| DESIGNED BY PHIL JOHNSON | TOTAL WEIGHT = 0.11 |

14 13 12 11 10 9 ‘ 8 T 7 6 5 ‘ 4 3 2 ‘ 1



	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3

	Sheet2
	Drawing View4
	Drawing View5
	Drawing View6
	Section View A-A
	Drawing View8
	Section View B-B
	Section View K-K

	Sheet3
	Drawing View9
	Drawing View10
	Drawing View11
	Detail View C (2 : 3)
	Drawing View44
	Drawing View59

	Sheet4
	Drawing View13
	Detail View D (2 : 3)
	Detail View E (2 : 3)
	Detail View F (1 : 1)
	Section View G-G
	Detail View H (2 : 3)
	Section View J-J

	Sheet5
	Drawing View19
	Drawing View20
	Drawing View21
	Drawing View22

	Sheet6
	Drawing View23
	Drawing View24
	Drawing View25
	Drawing View26
	Drawing View27
	Drawing View28
	Drawing View29
	Drawing View30

	Sheet7
	Drawing View31
	Drawing View32
	Drawing View33
	Drawing View34
	Drawing View35
	Drawing View36
	Drawing View37
	Drawing View38

	Sheet8
	Drawing View53
	Drawing View54
	Drawing View55
	Drawing View56
	Drawing View57
	Drawing View58
	Drawing View60
	Drawing View61
	Drawing View62


